Mudguards

Key Part Number Description Per Models

Not illustrated

60-3370

Grommet – rear mudguard 5 Moto-cross only

Not illustrated

14-0103

Bolt 1/4×3/4 UNF 5 Moto-cross only

Not illustrated

60-2347

Washer 5 Moto-cross only

Not illustrated

14-1301

1/4 UNF Nyloc 5 Moto-cross only

1

97-4075

Bracket – front mudguard 1 Trail & Moto-cross

2

14-0114

Bolt 5/16 UNF 2 Trail & Moto-cross

3

97-4333

Front mudguard B50 chrome 1 Trail only

3

97-4072

FMG SS B50MX 1 Moto-cross only

4

60-2348

Washer – Front Guard 2 Trail & Moto-cross

5

14-6114

Bolt 5/16 x 3/4 UNC 2 Trail & Moto-cross

6

60-3242

Grommet – front mudguard fixing 2 Trail & Moto-cross

7

60-2348

Washer – Front Guard 2 Trail & Moto-cross

8

14-1302

Nut, 5/16 UNF 2 Trail & Moto-cross

9

83-2834

Front number plate 1 Home only

10

90-6219

Washer 2BA 2 Home only

11

68-0597

“O” Ring – front number plate fixing 2 Home only

12

40-3044

Bolt 2 Home only

13

97-4127

Front mudguard 1 Home only

13

97-4052

Front mudguard, bare 1 Street scrambler only

14

97-4021

Rubber bush, mudguard stay 4 Street scrambler & Home

15

97-4022

Bracket (for wire stay) 4 Street scrambler & Home

16

60-2427

Spring washer 4 Street scrambler & Home

17

14-0103

Bolt 1/4×3/4 UNF 4 Street scrambler & Home

18

82-8245

Lockwasher 1 Street scrambler & Home

19

97-2270

Cable clip 1 Street scrambler & Home

20

14-0101

Set bolt 4 All excluding moto-cross

21

97-3894

Screw 1 All

22

83-4123

“P” clip – breather pipe 1 All

23

83-4318

Rear mudguard 1 Trail only

23

83-4092

Rear mudguard 1 Street scrambler & Home

23

83-2934

Rear mudguard, SS B50MX 1 Moto-cross only

24

14-0101

Set bolt 1 All

25

14-1301

1/4 UNF Nyloc 2 All excluding moto-cross

26

83-2728

Number plate bracket right hand 1 Home only

27

14-1301

1/4 UNF Nyloc 4 Home only

28

60-2329

Washer 4 Home only

29

83-2726

Rear number plate 1 Home only

30

27-8560

Washer, plain 1 All

31

14-1301

1/4 UNF Nyloc 1 All

32

60-2329

Washer 2 All excluding moto-cross

33

82-4717

2BA lock nut 1 All

34

27-8560

Washer, plain 4 All excluding moto-cross

35

14-0101

Set bolt 2 All excluding moto-cross

36

83-2727

No plate bracket left hand 1 All excluding moto-cross

37

14-1301

1/4 UNF Nyloc 4 All excluding moto-cross

38

14-6101

Bolt, 1/4 X 1/2″UNC 1 All excluding moto-cross

39

83-3254

Tripple Cee washer 1 All excluding moto-cross

40

14-0101

Set bolt 4 Home only

41

14-0101

Set bolt 2 All excluding moto-cross

42

14-1301

1/4 UNF Nyloc 2 All excluding moto-cross

43

27-8560

Washer, plain 2 All excluding moto-cross

44

83-3212

Rubber Beading 2 All excluding moto-cross

45

83-2693

Bracket – Rear light 1 All excluding moto-cross

46

14-0102

Bolt 2 All excluding moto-cross

47

83-3174

Support rail – rear mudguard 1 All excluding moto-cross

48

19-1339

Rear Reflector 2 All excluding moto-cross

49

60-2391

Washer 2 All excluding moto-cross

50

54-9017

2BA Nut 2 All excluding moto-cross

51

60-3313

Spire nut 1 All excluding moto-cross
Show sidebar

No products were found matching your selection, but we still might be able to help! Give us a call on 01986 894798 or email spares@draganfly.co.uk